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General Practice Prescribing Quality Scheme (PQS) 2024/2025 – 
Briefing for Community Pharmacy


This Prescribing Quality Scheme (PQS) has been designed to improve the quality and safety of prescribing in Primary Care.  It is anticipated that all practices within BOB ICB will participate in the scheme.  
Practices are encouraged to involve all relevant members of the practice team in the PQS. This includes GPs, Pharmacists, Nurses, Allied Healthcare Professionals and admin staff where appropriate.   The scheme will run from the 1st April 2024 to the 31st March 2025.



Dietetics target: This target is not optional. If practices chose not to participate in this target, they will lose the points allocated for this target.

	Dietetics
	Rationale
	Useful resources for Community Pharmacy

	Identification of patients prescribed Ensure Plus Milkshake Style, Ensure Plus Advance and Ensure Compact. (There are 3 separate searches for this target)
Practices should review the patients and consider stopping supplementation where it is no longer clinically appropriate or switching to a more cost-effective formulary product.
	Oral Nutritional Support is a priority area for the South-East region to identify and deliver savings to the wider system.
More cost-effective products have recently been added to the BOB ICB ONS formulary1 to replace the products previously recommended.
	BOB APC Adult Oral Nutritional Supplement
(ONS) and Tube Feed Formulary 








Quality Improvement targets: The practice must select ONE of the following 2 options. 
[bookmark: _Hlk161928652]QI Option 1 – Chronic Obstructive Pulmonary Disease (COPD) Exacerbation Management
	
Respiratory
	Rationale
	Useful resources for Community Pharmacy

	The practice should undertake a quality improvement review of how they manage patients experiencing a COPD exacerbation.
This will involve reviewing a cohort of COPD patients who had at least 1 exacerbation in the last 12 months (number dependant on Practice list size and will be specified in the review documentation), carrying out a route cause analysis to identify areas requiring improvement to help minimise future exacerbations and submitting an action plan and final report.
	COPD exacerbations are the second most common cause of emergency hospital admissions, accounting for 1 in 8 UK hospital admissions.2
Better management of patients post exacerbation, will help to reduce further exacerbations, hospital admissions and have a positive impact on the patient’s quality of life.
	NICE Chronic Obstructive Pulmonary Disease guideline https://www.nice.org.uk/guidance/ng115 

BOB ICB COPD management guideline is currently in the process of being updated and once approved will be available through the Buckinghamshire, Oxfordshire and Berkshire West formulary pages.


[bookmark: _Hlk161928463]QI Option 2 – CD Prescription Requests
	
Patient Safety / Sustainability / Waste
	Rationale
	Useful resources for Community Pharmacy

	The practice should undertake a quality improvement review of how they manage requests for prescriptions of controlled drugs.
This will involve reviewing a cohort of patients who are currently prescribed a controlled drug (number dependant on Practice list size and will be specified in the review documentation). Reviewing the prescribing against set criteria as defined by MOT and submitting an action plan to address any issues identified with the practices repeat prescribing processes.
	Lack of oversight and management of repeat prescribing processes can lead to overprescribing and misuse of medicines, waste which has a significant cost to the NHS, and diversion to illegal supply routes. Controlled drugs should have more stringent controls in place for prescribing as they may pose particular risks of serious harm or may be associated with overuse, misuse or addiction.  

	This is one of the national medicines optimisation opportunities identified (problematic polypharmacy).

https://www.cqc.org.uk/guidance-providers/gps/gp-mythbusters/gp-mythbuster-28-management-controlled-drugs  

The RPS/RCGP are developing a Repeat Prescribing Toolkit which is due to be launched Summer 2024.  Details of this will be circulated in the BOB ICB Medicines Optimisation Bulletin when available. 






Quality and Safety targets: The practice should participate in FOUR Quality and Safety Targets from the options listed below. Practices cannot select a target where there are no patients identified.
[bookmark: _Hlk161929387]Q&S Option 1 
	
Cardiovascular Disease
	Rationale
	Useful resources for Community Pharmacy

	Identification of primary prevention patients aged 18-75 with existing Chronic Kidney Disease stage 3 (CKD3) coded who are not currently prescribed a lipid lowering agent.  
Practices should review the patients and consider initiating a cost-effective, evidence-based lipid lowering agent, where clinically appropriate.
	The NHS Long Term Plan3 identifies cardiovascular disease as a clinical priority, and the single biggest condition where lives can be saved by the NHS over the next 10 years.  
BOB ICB is below the national average for percentage of patients aged 18 and over with GP recorded CKD (G3a to G5), who are currently treated with lipid lowering therapy as shown on the CVD Prevent treatment indicator4.
	https://www.england.nhs.uk/aac/publication/summary-of-national-guidance-for-lipid-management/ - March 2024: A summary of national guidance for lipid management for prevention of cardiovascular disease (CVD), updated to take account of NICE NG238 December 2023 guidance.

https://www.england.nhs.uk/aac/publication/statin-intolerance-pathway/ 

This is one of the national medicines optimisation opportunities identified.



Q&S Option 2
	
Respiratory
	Rationale
	Useful resources for Community Pharmacy

	Identification of asthmatic patients aged 6 years and over who have received 6 or more Short Acting Beta- agonists (SABA) inhalers in the previous 12 months.
Practices should review the patients to assess the patient’s condition and consider if the patient requires a step up in treatment to ensure better control of their Asthma and / or education on their disease management.
	The National Review of Asthma Deaths (NRAD)5 published in 2013 highlighted overuse of short-acting bronchodilators as a key indicator of poor asthma control and higher risk of exacerbation and death.
The impact on the environment can also be reduced by optimising treatment and patients using fewer inhalers to manage their condition.
	This is one of the national medicines optimisation opportunities identified: 11. Improving respiratory outcomes while reducing the carbon emissions from inhalers.
Asthma Slide Rule | Primary Care Respiratory Society (pcrs-uk.org)





Q&S Option 3 (There are 2 parts for this target)
	
Diabetes
	Rationale
	Useful resources for Community Pharmacy

	a) Identification of patients with type 2 diabetes (T2DM) aged 18-75, on the coronary heart disease register, prescribed monotherapy with metformin.
Practices should review the patients and consider initiating a cost-effective, evidence based SGLT2 agent, where clinically appropriate.

b) Identification of patients with type 2 diabetes, prescribed a low dose SGLT2 and their latest HbA1C > 58 mmol.
Practices should review the patients and consider optimising the SGLT2 dose where clinically appropriate.

	NICE diabetes guideline6 June 2022, makes a strong case for earlier use of SGLT2 agents due to their cardiovascular benefits. It recommends offering a SGLT2i to those with T2DM and pre-existing cardiovascular disease (CVD) and considering a SGLT2i for those with T2DM and a high cardiovascular risk (QRISK >10%).
GP Evidence7 suggests that in patients with type 2 diabetes and established CVD, treating 100 patients with an SGLT2 for 4 years could prevent, 1.2 patients requiring hospitalisation for heart failure, 1.5 patients having a renal outcome, 1.2 patients having a myocardial infarction and 0.8 patients will avoid death compared with those who do not take an SGLT2i.
Optimising doses of SGLT2 in patients with uncontrolled type 2 diabetes should improve outcomes and reduce risk of other complication at no additional cost.
	NG28 Visual summary on choosing medicines for type 2 diabetes in adults (nice.org.uk)

NICE guidance NG28 - pharmacological therapies with cardiovascular and other benefits in people with type 2 diabetes

BOB ICB local guidance - SGLT2 Inhibitor Therapy Checklist is available on the formularies and includes ‘SGLT2i for type 2 diabetes’, ‘SGLT2i in heart failure and chronic kidney disease’ and ‘SGLT2i in diabetes patient information leaflet’.
 



Q&S Option 4
	
Diabetes
	Rationale
	Useful resources for Community Pharmacy

	Identification of patients aged > 65 years, who are prescribed an oral non steroidal anti-inflammatory drug (NSAID) (exc. aspirin 75mg) and > 1 of the following medicines likely to cause kidney injury e.g., diuretic, ACEI/ARB, metformin.

Practices should undertake a structured medication review (SMR) on appropriate patients, consider if the NSAID continues to be appropriate and review all other medication prescribed.  The practice should also educate the patient on the causes of Acute Kidney Injury (AKI) to help minimise the risk and the need to maintain fluid balance during episodes of acute illness etc.
	Combinations of diuretics, ACEI/ARB, metformin and NSAIDs are associated with a higher risk of Acute Kidney Injury (AKI). Increasing the awareness of the risk associated with these medications and carrying out structured medication reviews in this targeted group will reduce the likelihood of developing AKI and patients requiring a hospital admission.  

	Addressing problematic polypharmacy is highlighted by NHS England in the Medicines Optimisation Opportunities 2023/248 guidance.

Acute Kidney Injury toolkit: Introduction | RCGP Learning
Quick-reference-guide-FINAL.pdf (thinkkidneys.nhs.uk)


Q&S Option 5
	
Antimicrobial Stewardship
	Rationale
	Useful resources for Community Pharmacy

	75% of prescriptions for amoxicillin 500mg capsules should be for 5-day courses (15 capsules), for the 3-month period from 1st January 2025 to 31st March 2025.
	Reducing the course length of antimicrobial prescribing has recently been highlighted by NHS England in the Medicines Optimisation Opportunities 2023/247 guidance.
Unnecessarily long courses of antimicrobials are one of the factors driving antimicrobial resistance and an increased risk of Clostridioides difficile infection in at-risk populations.  
“Each additional day of antibiotic therapy is associated with a 4% increase in risk of side effects and a 3% increase in risk of resistance”.9
	This is one of the national medicines optimisation opportunities identified.
Primary Care guidelines used across BOB - SCAN Guidelines.
As per Pharmacy First acute otitis media clinical pathway the amoxicillin treatment duration is 5 days.
Sign up to be an Antibiotic Guardian https://antibioticguardian.com/ 
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Collect anthropometric data and complete MUST screening tool 


1. a) If there is a recent weight and height on the system/in letters and/or patient has scales at home and can weigh 


themselves → review can be conducted via telephone. Please make 3 attempts to call over different days/at different times. 


b) If there isn’t a recent weight and height on the system/in letters and/or patient cannot weigh themselves at home 


→ please invite them into the practice for a review or arrange home visit if possible or use subjective measures.   


 


2. Input anthropometric data into evidence return spreadsheet (MUST score will automatically be calculated).  
• When calculating weight loss score (step 2 of MUST), use the patient’s highest weight in the past 3-6 months. 


• If unable to weigh patient or complete MUST: use subjective measures to predict risk of malnutrition e.g. visual 


appearance, loose clothing/jewellery/dentures. See FAQ document for further information. 


 


PQS Dietitian Target: Reviewing patients prescribed non-formulary Oral Nutritional Supplements 


(ONS): Ensure Plus Milkshake (EPM), Ensure Compact (EC) and Ensure Plus Advance (EPA). 
This flowchart is to support reviewing patients prescribed the above non-formulary products. If you require support or feel a 


patient needs specialist input, seek advice from the MOT Prescribing Dietetic Advisors at bobicb.medicines@nhs.net. 


 


Patient identified as being prescribed EPM/EC/EPA 


Check documents/consultation notes to see who started the prescription e.g. hospital, GP, Dietitian, nurse; what the 


rationale was and whether they have had any Dietetic input or food first advice. Identify the goal/aim of treatment if 


this has been documented. Input data along with the prescription information into evidence return spreadsheet. 


Complete a nutritional assessment (see appendix 2 for example questions) 


 


  Do any of the following apply?  


 


• Patient is still receiving active care from the Dietitians. 


• Patient is being enterally fed and receives their ONS via tube. 


• Patient has a mental health condition, eating disorder or 


learning disability where changing their ONS would cause 


distress unless ONS is clearly inappropriate or requires review.  


• Patient is on a thickener for dysphagia and the Dietitian has 


chosen this specific product because it is at the right IDDSI 


thickness level. 


 


 MUST Score 1 = MEDIUM RISK*  MUST Score 2 = HIGH RISK MUST Score 0 = LOW RISK 


•


• Consider underlying cause of malnutrition and refer/ 


treat as appropriate (see appendix 1).  


 


• What is the aim of treatment? E.g, weight maintenance, 


weight gain or preventing further weight loss. NB – 


treatment may not always be appropriate where a MUST 


score is 1 or above, for example in late palliative/end of life 


care or where low BMI is baseline/ ’normal’ for patient (in 


the absence of ongoing weight loss). 


• Stop the ONS and promote food first/food-based 


interventions. Advise patient to monitor weight/ food intake 


and contact practice if concerned. Repeat MUST screening 


annually or more frequently if concerned. If patient is 


resistant to stopping, see Appendix 3. 


*If MUST score is 1 and patient’s nutritional status is 


poor and weight is deteriorating, consider treating as 


MUST 2 (high risk). See MUST Score 2 


 
Do any of the following apply? 


 


• The patient’s weight been stable for >3 months. 


• They are back at their ‘usual’ weight or have a new 


baseline weight that they are now maintaining. 


• They are not drinking the ONS or do not want them. 


• The ONS are not having a positive impact or agreed 


goals have been achieved.  


• Patient is nearing end of life and ONS is worsening 


rather than improving quality of life.  


STOP ONS. Advise patient/family/carers to follow  


food-based interventions and book review for 2-3 months’ 


time (clinician/patient to book review sooner if concerned).  


 


NO 


If patient is at high risk of malnutrition and it  


is deemed that they still require an ONS  


prescription, complete the following steps:  


 


① Re-iterate food first/food-based advice and ensure 


the patient/family/carers are following this. Set 


expectations and aims of treatment. 


② If the patient/family/carers can make up a powdered 


shake, swap them to a formulary recommended  


powder, or bottle if unable to do so. 


③ Document action on evidence return spreadsheet.   


④ Add a review date into pharmacy text box for 2-3 


months’ time. Set ONS as an ACUTE prescription. 


⑤ At review date, repeat above process from  


for the new ONS. 


NO 


YES 


Do not change prescription/review unless 


documentation advises otherwise e.g. Dietitian 


discharged and requested practice review the 


ONS. Check the quantity/product prescribed is 


correct as per Dietitian letter.  


If the Dietitian has not reviewed in the last 6 


months/updated you at their proposed 


review date, please contact them for advice. 
 


Please still document the product prescribed 


and reason for not completing review on the 


evidence return spreadsheet. A full 


nutritional assessment is not required. 


 


YES 


1  



https://www.bapen.org.uk/must-and-self-screening/must-calculator/

https://www.bapen.org.uk/must-and-self-screening/must-calculator/

https://www.bapen.org.uk/must-and-self-screening/must-calculator/

https://nhs.sharepoint.com/sites/10Q_BOB_ICB_Site/Clinical%20Decision%20Support/Forms/Clinical%20Decision%20Support.aspx?id=%2Fsites%2F10Q%5FBOB%5FICB%5FSite%2FClinical%20Decision%20Support%2FBOB%20ICB%20ONS%20FAQs%20for%20GPs%2Epdf&parent=%2Fsites%2F10Q%5FBOB%5FICB%5FSite%2FClinical%20Decision%20Support

mailto:bobicb.medicines@nhs.net

https://nhs.sharepoint.com/:b:/r/sites/10Q_BOB_ICB_Site/Clinical%20Decision%20Support/BOB%20ICB%20Eating%20and%20drinking%20near%20the%20end%20of%20life.pdf?csf=1&web=1&e=RZG7hr





 


 


 


 


 


 


 


huel powder 


 


D 


 


 


 


 


 


D  


 


 


 


FORMULARY-APPROVED ONS: Use this table to know what to change the patient’s prescription to. For further support see our changeover document. 
***If patient has dysphagia/is on a thickener, please seek advice from Prescribing Support Dietitian before switching*** 


 


 


 


‘Food First’ / ‘Food-based’ advice and resources: 


1. Encourage patients/carers to aim for the following each day: 


Current 
prescription 


If the patient/carer/relative can make up a powdered ONS, 
change to one of the following powders: 
 


If the patient/carer/relative cannot make up a powdered 
ONS, change to one of the following bottled ONS: 


Considerations  


Ensure Plus 
Milkshake 
200ml 
(300kcals, 12.5g 
protein) 


• Aymes Shake 57g sachet (£0.52, 383kcals, 19g protein) 
• Foodlink Complete 57g sachet (£0.58, 383kcals, 19.6g protein) 
• Complan Shake 57g sachet (£0.51, 380kcals, 15.5g protein) 
• Ensure Shake 57g sachet (£0.63, 389kcals, 17g protein) 
(all made up with 200mls whole milk. BD = 56 sachets/month) 


• Altraplen Energy 200ml (£0.99, 300kcals, 12g protein) 
 
If not tolerated, try Aymes Complete 200ml (£1.11, 
300kcals, 12g protein) 


If patient requires lactose-
free option, prescribe 
Altraplen Energy. 


Ensure 
Compact 125ml 
(300kcals, 12.8g 
protein) 
 


• Aymes Shake Compact 57g sachet (£0.52, 320kcals, 15.1g 
protein) 
• Foodlink Complete Compact 57g sachet (£0.58, 318kcals, 15g 
protein) 
 
(both made up with 100mls whole milk. BD = 56 sachets/month) 


1st line: ONCE DAILY ONS: 28/month - both £1.60/bottle 
• Altraplen Compact Daily 250ml (600kcals, 24g protein) 
• Aymes Actagain 600 250ml (600kcals, 24g protein) 
Please inform patient that these ONS are the equivalent of 2 x 
125ml compacts in 1 x 250ml bottle, therefore they only need to 
consume 1 bottle a day. This can be consumed in split doses and 
kept in the fridge for up to 24hrs. 
 


2nd line: TWICE DAILY ONS: 56/month 
• Altraplen Compact 125ml (£1.56, 300kcals, 12g protein) 


 


If not tolerated, try Fortisip Compact 125ml (£1.65, 
300kcals, 12g protein) 


Ensure Compact contains 
lactose already. If 
however a lactose-free 
option is required, 
prescribe Altraplen 
Compact Daily, Aymes 
Actagain 600 or Altraplen 
Compact.  


Ensure Plus 
Advance (EPA) 
200ml 
(330kcals, 20g 
protein) 


• Aymes Shake 57g sachet (£0.52, 383kcals, 19g protein) 
• Foodlink Complete 57g sachet (£0.58, 383kcals, 19.6g protein) 
• Complan Shake 57g sachet (£0.51, 380kcals, 15.5g protein) 
• Ensure Shake 57g sachet (£0.63, 389kcals, 17g protein) 
(all made up with 200mls whole milk. BD = 56 sachets/month) 


• Aymes Actagain 2.4 Complete Maxi 200ml (£1.59, 
480kcals, 19.2g protein) 
 
 


Patients started on EPA 
due to acute ‘hip fracture 
pathways’ are still 
expected to change to 
better value alternatives 
upon discharge. 


Top tips:  


• Use free sample services on the manufacturer’s websites to ascertain flavour preference. Otherwise, please prescribe a small amount initially to check tolerance, then review.  


• If patient requires coffee flavour, advise trialling coffee flavour drops or dissolving coffee granules in hot water, allow to cool and stirring into neutral/vanilla ONS. 


• Put ONS prescriptions on ACUTE only and add a review date into the pharmacy text box to ensure they are reviewed.  


2. Provide patients with the following two resources:  


 


a) Food First: Advice for eating if you have lost weight or are underweight          b) Homemade fortified milky drinks 


(For a plant-based version, provide: Food First: Advice for eating and drinking if you have lost weight or are underweight – Plant based diets and fortified dairy-free drinks). 
 


More resources (fruity drinks, high protein snacks, nutrition for wound healing/dementia/end of life and an ONS factsheet can be found here BOB ICB Nutrition Resources 


Patients can also buy over-the-counter nutritional supplements e.g. Aymes Retail®, Complan®, Meritene Energis®, Nurishment®, Huel® Powder or Protein Works® 


Complete 360 Meal. Please advise patients to make these up with whole milk rather than water. See Appendix 4 for info. 
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https://clinox.info/clinical-support/local-pathways-and-guidelines/Clinical%20Guidelines/BOB%20ICB%20Adult%20ONS%20Quick%20Guide%20and%20Changeovers.pdf?UNLID=230365911202431111353

https://nhs.sharepoint.com/sites/10Q_BOB_ICB_Site/Clinical%20Decision%20Support/Forms/Clinical%20Decision%20Support.aspx?id=%2Fsites%2F10Q%5FBOB%5FICB%5FSite%2FClinical%20Decision%20Support%2FBOB%20ICB%20Food%20First%20%2D%20advice%20for%20eating%20if%20you%20have%20lost%20weight%20or%20are%20underweight%20normal%20diet%2Epdf&parent=%2Fsites%2F10Q%5FBOB%5FICB%5FSite%2FClinical%20Decision%20Support

https://nhs.sharepoint.com/sites/10Q_BOB_ICB_Site/Clinical%20Decision%20Support/Forms/Clinical%20Decision%20Support.aspx?id=%2Fsites%2F10Q%5FBOB%5FICB%5FSite%2FClinical%20Decision%20Support%2FBOB%20ICB%20Homemade%20fortified%20milky%20drinks%2Epdf&parent=%2Fsites%2F10Q%5FBOB%5FICB%5FSite%2FClinical%20Decision%20Support

https://nhs.sharepoint.com/sites/10Q_BOB_ICB_Site/Clinical%20Decision%20Support/Forms/Clinical%20Decision%20Support.aspx?id=%2Fsites%2F10Q%5FBOB%5FICB%5FSite%2FClinical%20Decision%20Support%2FBOB%20ICB%20Food%20First%20%2D%20advice%20for%20eating%20if%20you%20have%20lost%20weight%20%2D%20PLANT%20BASED%2Epdf&parent=%2Fsites%2F10Q%5FBOB%5FICB%5FSite%2FClinical%20Decision%20Support

https://nhs.sharepoint.com/:b:/r/sites/10Q_BOB_ICB_Site/Clinical%20Decision%20Support/BOB%20ICB%20Homemade%20fortified%20dairy-free%20drinks.pdf?csf=1&web=1&e=nrnyDT&sw=auth

https://nhs.sharepoint.com/sites/10Q_BOB_ICB_Site/SitePages/Clinical-Decision-Support.aspx#nutrition





 


Appendices 


Appendix 1: Addressing underlying causes of malnutrition  


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


Increased agitation/activity 


e.g. wandering due to dementia, 


tremors, agitated due to infection 


 


  


 


Medical condition affecting appetite 


e.g. nausea, UTI, chest infection, 


COPD, cancer, stroke, dementia 


 


 


Assess and treat as appropriate. 


Encourage nourishing drinks/liquids 


e.g. smoothies, fortified soups. 


 


Constipation 


Affecting appetite and causing 


stomach discomfort 


 


Encourage sufficient movement, fluid 


and fibre intake. 


 


Consider if medication is required. 


Swallowing problem 


e.g. coughing or choking on food or 


food getting stuck in throat 


 


Encourage sitting upright for meals, small 


mouthfuls, small sips of fluids, give time 


between mouthfuls, reduce distractions. 
  


Consider referral to Speech and 


Language Therapy. 


 


Chewing problem 


Poor dentition, sore/dry mouth, ulcers, 


oral thrush, tooth decay, ill-fitting 


dentures 


 


Encourage dentist review. 


Advise on treatment as appropriate 


and consider GP review. 


 


Refusing food 


Due to e.g. pain, sleepiness, mood, 


dementia, end of life, dislikes 


food/fluid offered 


 


 


Encourage offering what the patient 


likes/wants. Offer more nourishing 


drinks, smoothies, fortified soups or 


sweeter options. 


Provide EOL resource if appropriate. 


GP to review if required. 


GP to review as appropriate. 


 


Encourage finger foods/more snack 


ideas that can be eaten on the go. 


See snack ideas here. 


Financial or social constraints 


e.g. low income, poor food 


accessibility, poor mobility 


Direct to local social support 


 


e.g. food banks, social services, care 


navigators, social prescribers  
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https://nhs.sharepoint.com/sites/10Q_BOB_ICB_Site/Clinical%20Decision%20Support/Forms/Clinical%20Decision%20Support.aspx?id=%2Fsites%2F10Q%5FBOB%5FICB%5FSite%2FClinical%20Decision%20Support%2FBOB%20ICB%20Homemade%20fortified%20milky%20drinks%2Epdf&parent=%2Fsites%2F10Q%5FBOB%5FICB%5FSite%2FClinical%20Decision%20Support

https://www.nhs.uk/live-well/eat-well/digestive-health/how-to-get-more-fibre-into-your-diet/

https://nhs.sharepoint.com/:b:/r/sites/10Q_BOB_ICB_Site/Clinical%20Decision%20Support/BOB%20ICB%20Eating%20and%20drinking%20near%20the%20end%20of%20life.pdf?csf=1&web=1&e=RZG7hr

https://nhs.sharepoint.com/sites/10Q_BOB_ICB_Site/Clinical%20Decision%20Support/Forms/Clinical%20Decision%20Support.aspx?id=%2Fsites%2F10Q%5FBOB%5FICB%5FSite%2FClinical%20Decision%20Support%2FBOB%20ICB%20Food%20First%20%2D%20advice%20for%20eating%20if%20you%20have%20lost%20weight%20or%20are%20underweight%20normal%20diet%2Epdf&parent=%2Fsites%2F10Q%5FBOB%5FICB%5FSite%2FClinical%20Decision%20Support





 


 


When assessing if a patient’s ONS prescription is appropriate, there are 4 main factors to take into consider:  


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


 


  


  


▪ What is the patient’s current weight 


and height?  
 


▪ If they can’t measure their weight, 


have they noticed their clothes or 


rings have become looser recently? 


 


▪ Have they unintentionally lost weight 


in the past 3-6 months? 
 


 


▪ What is their MUST score? 


 


▪ How does their current weight 


compare to their “usual” weight.  


 
 


▪ Is the patient, their family or friends 


concerned about their weight?  


 


▪ Is the patient back to their “usual” 


weight or has their weight remained 


stable for some time e.g. >3 months? 


 


▪ Is the patient happy with their current 


weight or do you want to return to 


your previous weight? 


 


▪ Do you have any symptoms or 


medical conditions that are 


affecting your ability to eat and 


drink? E.g. dysphagia, stroke, 


cancer, dementia etc. 


Refer/signpost/treat as 


necessary. 


 


▪ Has your appetite or interest in 


eating decreased recently, or in 


the past 3-6 months? 


 


▪ How much food and fluid are 


you managing each day and 


how does this compare to your 


“usual” eating habits? 


 


▪ Are you currently having 


additional snacks and milky 


drinks each day? If not, do you 


have any barriers to achieving 


this? 


 


▪  Are you having any difficulty 


with food shopping, preparing 


food, eating or drinking?  


 


▪ If yes, do you have 


carers/family support you with 


this? 


 


▪ Have you received ‘food 


first/food-based’ advice in the 


past and are you/your 


carers/family implementing 


this?  


 


▪ Have you had any Dietetic 


support previously?  


 


▪ Do you have specialist dietary 


requirements? 


 


▪ Are you/your carers/family 


able to make up homemade 


nourishing drinks as per 


resources provided? 


▪ Are you still drinking 


your ONS and tolerating 


them?  


 


If yes, are you taking the 


prescribed daily dose?  


 


▪ When are you currently 


drinking your ONS? Do 


you take them instead 


of a meal or in addition 


to meals? 


 


→ If patient is not 


drinking/doesn’t want 


their ONS, please stop 


prescription 


immediately.  


Appendix 2: Nutritional assessment questions  


 


4  


1. Patient’s anthropometric 


measurements 
2. Patient’s current food intake 3. Patient’s ability to prepare food 


and follow food first approach 
4. Patient’s compliance 


to ONS 
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Remember a patient may describe their 


usual weight from 10-20 years ago, so 


clarify context.  


Patient’s usual/baseline weight may 


change during their lifetime, and they 


may have a new ‘normal’. 


Typically, a “usual” eating habit is 3 


meals per day. When someone is 


malnourished, we suggest also 


including 2-3 snacks per day. 


However, everyone’s “usual” eating 


habits will be different, so understand 


what is normal for them. 


Some patients may prioritise 


ONS over “normal” food and 


drinks as they believe they 


contain “better” nutrition, or 


they may have originally 


supported their recovery 


from an illness. 


 


The increased cost of living 


may be having an impact on 


some patient’s food budgets 


and their ability to implement a 


food first approach. 
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   Appendix 3: If a patient is resistant to changing their ONS or do not meet criteria for ONS, consider the following: 


 


 


 


 


 


•  Advise patients that homemade milky/fruity drinks are generally more palatable than prescribed ONS. 


•  Explain that they can purchase many different OTC drinks if they wish to continue supplementing their diet with a shake (see below).  


•  Highlight that prescribed powdered shake ONS have superior nutrition to bottled ONS. They also take up less space, tend to be more palatable and reduce the 


use of plastic bottles. 


•  Reassure them that they/you can closely monitor their weight over time and adjust the plan as necessary. 


• Whilst advising the patient to implement food-based interventions, consider ‘weaning’ the patient off ONS by reducing to OD then stopping completely once they 


have replaced the energy and nutrients from food e.g. prescribe a final 28 sachets for 1 month or 56 sachets and advise patient consumes OD to last 2 months. 


•  Emphasize that ONS are not meant to be a long-term medicine. Instead, they are a short-term intervention to help meet a clear goal. 


Appendix 4: Over the counter (OTC) oral nutritional supplements 


 These products can be found in most supermarkets, pharmacies or online for patients to buy. They are not suitable as a sole source of nutrition and are for adults 


only. Although they may advise making up with water, mixing with whole milk instead will increase the calories and protein further. 


Complan Original 425g 


Per 55g serving with 200mls water: 


243kcal (375kcals with whole milk) 


8.5g Protein (15.5g with whole milk) 


Approx 71p per serving 


Complan Sachets 55g 


Banana, Chocolate, Vanilla and 


Strawberry flavours 


Per 55g serving with 200mls water: 


243kcal (375kcals with whole milk) 


8.5g Protein (15.5g with whole milk) 


Approx £1.25 per serving 


Meritene Energis Shake Sachets 30g 


Chocolate, Vanilla and Strawberry 


flavours 


Per 30g serving with 200mls water: 


107kcal (329kcals with whole milk) 


9.3g Protein (16.3g with whole milk) 


Approx £1.13-£1.47 per serving 
(cheapest on Amazon). 


Meritene Energis Soup Sachets 50g 


Chicken and Vegetable flavours 


Per 50g serving with 150mls water: 


207kcal (339kcals with whole milk) 


7g Protein (14g with whole milk) 


Approx £1.65-£1.92 per serving 
(cheapest on Amazon). 


Aymes Retail Shake Sachets 38g 


Comes in Banana, Chocolate and Vanilla flavours. 


Per 38g serving with 200mls whole milk: 


265kcal  


15.1g Protein  


Approx £0.80-£1.25 per serving 
(Aymes Shake that can be prescribed is also available on 


Amazon, £1.24 per sachet = 379kcals and 19g protein). 


NuVu Life Shake Sachets 50g 


Comes in Banana, Butterscotch, Chocolate, 


Strawberry and Vanilla flavours. 


Per 50g serving with 200mls whole milk: 


364kcal, 28.9g Protein  


Approx £1.93 per serving (cheapest on Amazon). 


Ensure Nutrivigor Shake 400g 


Chocolate, Strawberry and Vanilla 


flavours 


Per 54g serving with 195mls water: 


233kcal (362kcals with whole milk) 


15.5g Protein (14g with whole milk) 


Approx £2.30 per serving 
(cheapest on Amazon). 


Nurishment Milkshake 400g 


Banana, Chocolate, Strawberry 


and Vanilla flavours 


Per 400g: 


380kcal, 20g Protein 


Approx £1.55 per serving 


 


For Goodness Shake 


Recovery 435ml 


Chocolate & Vanilla flavours 


248kcal, 15g Protein 


Approx £2.00 per serving 
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